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ACCORDING TO THE THAI INDUSTRIAL STANDARD TEST RESULTS

yuBuusitodauaud dszim 1 SPECIFICATION FOR PORTLAND-POZZOLAN CEMENTS TIS 849-2532

CHEMICAL REQUIREMENTS
MAGNESIUM OXIDE (Mg0)
SULFUR TRIOXIDE (s0,)
LOSS ON IGNITION

ngaeana (%)

PHYSICAL REQUIREMENTS

FINENESS (Auaziden)
Specific surface, air permeability test volume %, optional
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Initial Set, siaapiu minutes,
: | Final Set, ahslany hours,
= | AIR CONTENT OF MORTAR volurme %,
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COMPRESSIVE STRENGTH (indsdm
Mortar cubes

3 days (1 day in moist air, 2 days in water) kgf/om®
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7 days (1 day in moist air, 6 days in water) kgf/cm?
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